FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
11B 2412 Antl 9.158 0.5 PASS
11B 2437 Antl 9.157 0.5 PASS
11B 2462 Antl 9.154 0.5 PASS
11G 2412 Antl 16.62 0.5 PASS
11G 2437 Antl 16.62 0.5 PASS
11G 2462 Antl 16.61 0.5 PASS

11N20SISO 2412 Antl 17.81 0.5 PASS

11N20SISO 2437 Antl 17.83 0.5 PASS
11IN20SISO 2462 Antl 17.82 0.5 PASS




FCC Part 15.247 _Test Report FCC ID:

2A0ORN-S5

6dB Bandwidth_11B 2412 Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0 @ AC SEMSE:PULSE ALIGH ALTO 11:14:08 AM Dec 22, 2017
[Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.41149 GHz
Ref Offset 7.01 dB
1005y Ref 20.00 dBm 4.1287 dBm
og !
oo M1 Center Freq
000 /_JL, 4 Pl ”-w_\ 2.412000000 GHz
00
W |94
200 / \"\
00 ¥, / \‘"\
400 o] \m/\"\ Art 1]
o ™
500
-B0.0
700
Center 2.412 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3000000 M
[Auto Man
Occupied Bandwidth Total Power 14.7 ddBm
12.410 MHz Freqofteet
Transmit Freq Error 23.432 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.158 MHz x dB -6.00 dB
IMSG %STATUS

6dB Bandwidth_11B_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0 @ AC SEMSE:PULSE ALIGH ALTO 11:16:35 AM Dec 22, 2017
[Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold:>1M
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43649 GHz
Ref Offset 7.01 dB
10 dBidiv____ Ref 20.00 dBm 3.6371 dBm
og T
100 Mﬁf CenterFreq
0.00 popd) froflesd e p 2.437000000 GHz
-10.0 fN_ ”VL\
Y v
-200 /_/ '\\
-30.0 Jv
-40.0 w —
-50.0
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3000000 MH=
[Auto Man
Occupied Bandwidth Total Power 14.2 dBm
12.394 MHz Freqoffset
Transmit Freq Error 32.308 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.157 MHz x dB -6.00 dB

MSG

[ sTaTus




FCC Part 15.247 _Test Report

FCC ID:

2A0ORN-S5

6dB Bandwidth_11B_2462_Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0 @ AC SEMSE:PULSE ALIGH ALTO 11:18:31 AM Dec 22, 2017
[Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1M
#IFGain:Low #Atten: 30 dB Radic Device: BTS
MKkr1 2.46149 GHz
Ref Offset 7.01 dB
1095y Ref 20.00 dBm 3.4475 dBm
og T
1
oo Center Freq
000 r,\,:., 0 "fw, foflnp h_w\ 2.462000000 GHz
-10.0
\Y) v
200
00 J'/ \\ N
-40.0 o o
00 WM Nl S
-B0.0
700
Center 2.462 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 Mre
[Auto Man
Occupied Bandwidth Total Power 14.0 dBm
12.383 MHz Freqoffset
Transmit Freq Error 25.461 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.154 MHz x dB -6.00 dB
IMSG %STATUS

6dB Bandwidth_11G_2412_Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0 @ AC SEMSE:PULSE ALIGH ALTO 11:21:07 aM Dec 22, 2017
[Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1M
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.40966 GHz
Ref Offset 7.01 dB
10d5iiv __Ref 20.00 dBm -6.5844 dBm
og
oo ] CenterFreq
0.0 2.412000000 GHz
0.0 Wnum;—wwwvmlmw'»‘ AR T A AL
-20.0 J) L
<300 / \\
-B0.0
700
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3000000 MH=
[Auto Man
Occupied Bandwidth Total Power 10.2 dBm
16.539 MHz Freqoffset
Transmit Freq Error -14.878 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.62 MHz x dB -6.00 dB

MSG

% STATUS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

6dB Bandwidth_11G_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0 Q AC SEMSE:PULSE ALIGH ALTO 11:24:03 AM Dec 22, 2017
[Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1M
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43913 GHz
Ref Offset 7.01 dB
1005y Ref 20.00 dBm -7.1360 dBm
og
oo Center Freq
0.00 1 2.437000000 GHz
0.0 O e ke AT AN A Y ey W\LW
200 rJ o
-30.0 f;/ ‘-\"\
-40.0
00 WW Mg
-B0.0
-70.0
Center 2.437 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3000000 Mre
[Auto Man
Occupied Bandwidth Total Power 10.5 dBm
16.540 MHz Freqoffset
Transmit Freq Error -10.857 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 16.62 MHz x dB -6.00 dB
IMSG %STATUS

6dB Bandwidth_11G_2462_Ant1

Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SENSE:PULSE

ALIGHN AUTO

11:26:30 AM Dec 22, 2017

|\enter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.45927 GHz
Ref Offset 7.01 dB
1005y Ref 20.00 dBm -6.7025 dBm
og
oo Center Freq
0.00 ’1 2.462000000 GHz
-10.0 AT A A e e LA A |t Lt e L L |
200 /'J -
00 /] ™,
-40.0 fl \\W
E0.0 WWW ST
-B0.0
700
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3000000 MH=
[Auto Man
Occupied Bandwidth Total Power 10.7 dBm
16.542 MHz Freqoffset
Transmit Freq Error -13.007 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 16.61 MHz x dB -6.00 dB

MSG

% STATUS




FCC Part 15.247_

Test Report

FCC ID:

2A0ORN-S5

6dB Bandwidth_11N20SISO_2412_Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0 Q AC SEMSE:PULSE ALIGH ALTO 11:20:03 AM Dec 22, 2017
[Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.40912 GHz
Ref Offset 7.01 dB
1005y Ref 20.00 dBm -7.7693 dBm
og
oo Center Freq
0.00 ’1 2.412000000 GHz
-10.0 v P Lnpelgmetiroamnh o el n o
T
-20.0
-30.0 f,- .\
-40.0
A0 .un..m—uv‘ﬂlf}‘ MWMMJH
-B0.0
-70.0
Center 2.412 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3000000 Mre
[Auto Man
Occupied Bandwidth Total Power 10.2 dBm —
17.669 MHz Freqoffset
Transmit Freq Error 11.945 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.81 MHz x dB -6.00 dB
IMSG %STATUS

6dB Bandwidth_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0@  AC SEMSE:PULSE ALIGH ALTO 11:31:52 AM Dec 22, 2017
[Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43415 GHz
Ref Offset 7.01 dB
10d5iiv __Ref 20.00 dBm -8.2797 dBm
og
oo CenterFreq
000 1 2.437000000 GHz
-10.0 i e o A ]
200 “\rr
0.0 Ir H
-40.0
50,0 Lo d "‘"/ \ll‘\..l-n.._._nma_‘_‘_
-B0.0
700
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3000000 MH=
[Auto Man
Occupied Bandwidth Total Power 10.1 dBm
17.669 MHz FreqOffset
Transmit Freq Error 16.996 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.83 MHz x dB -6.00 dB

MSG

% STATUS




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

6dB Bandwidth_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Occupied BW

l RL RF S0 @ AC SEMSE:PULSE ALIGH ALTO 11:35:08 AM Dec 22, 2017
[Center Freq 2.462000000 GHz | Genter Freq: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.45915 GHz
Ref Offset 7.01 dB
1005y Ref 20.00 dBm -8.5217 dBm
og
oo Center Freq
0.0 1 2.462000000 GHz
-10.0 Tty L e e L 5 7 Tl |
-20.0 NVN
<300 H,r’ﬂﬂ \\\\
-40.0
500 e /‘J' \ vl Pt
-B0.0
700
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 MH=
[Auto Man
Occupied Bandwidth Total Power 10.6 dBm —
17.668 MHz Freqoffset
Transmit Freq Error 12.817 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 17.82 MHz x dB -6.00 dB

MSG % STATUS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

2.0ccupied Bandwidth

Test Mode | Test Channel Ant OBW[MHZz] LimitiMHZz] Verdict
3.Maximum peak conducted output power
Test Mode I\IE‘SIAI Ant Power[dBm] Limitf[dBm] | Verdict
11B 2412 Antl 8.74 30 PASS
11B 2437 Antl 8.25 30 PASS
11B 2462 Antl 8.54 30 PASS
11G 2412 Antl 8.55 30 PASS
11G 2437 Antl 8.86 30 PASS
11G 2462 Antl 8.03 30 PASS
11IN20SISO 2412 Antl 8.76 30 PASS
11IN20SISO 2437 Antl 8.68 30 PASS
11IN20SISO 2462 Antl 8.17 30 PASS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

4.Maximum Peak power spectral density

Test Mode |Test Channel Ant PSD[dBm/30KHZ] LimitfdBm/3KHZz]| Verdict
11B 2412 Antl -1.123 8.00 PASS
11B 2437 Antl -1.696 8.00 PASS
11B 2462 Antl -1.908 8.00 PASS
11G 2412 Antl -9.111 8.00 PASS
11G 2437 Antl -9.827 8.00 PASS
11G 2462 Antl -9.433 8.00 PASS

11N20SISO 2412 Antl -10.576 8.00 PASS
11IN20SISO 2437 Antl -10.692 8.00 PASS
11IN20SISO 2462 Antl -11.257 8.00 PASS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

Maximum Peak power spectral density 11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL FF S0G  AC SEMSEPULSE ALIGN AUTO 11:14:53 &M Dec 22, 2017
ICenter Freq 2.412000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 THPE |V ik
IFGain:Low #Atten: 30 dB ver|P PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.412 90 GHz
10 dBidiv  Ref 20.00 dBm -1.123 dBm
fLog
Center Freq
100 2.412000000 GHz
1
0.00
MM%"I"‘L( StartFreq
100 { W*L"”h\ 2397000000 GHz
0 v A StopFreq
2.427000000 GHz
-30.0 T "\M
-40.0 ;/J‘ CF Step
3.000000 MHz
W W Auto Man
£00 1" r{w Wy
500 Freq Offset
0Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #/BW 100 kHz Sweep 31.67 ms (1001 pts)
MSG %STATUS

Maximum Peak power spectral density 11B 2437 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:17:21 AM Dec 22, 2017 F
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[15345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10110 TYPE | M okt
IFGain:Low  #Atten: 30 dB peTPFRFRF
Auto Tune
Ref Dffset 7.01 dB Mkr1 2.437 90 GHz
10 dBidiv  Ref 20.00 dBm -1.696 dBm
JLog
Center Freq
100 2.437000000 GHz
1
0.00
MW"ML Mm StartFreq
-0 ( \ 2.422000000 GHz
e v I StopFreq
2.452000000 GHz
-30.0
-40.0 /ﬂ CF Step
' M" 3.000000 MHz
Auto Man
g g A Mijade
-50.0 L
\prﬂ"/ Lo
-60.0 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa I status




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Maximum Peak power spectral density 11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:19:16 AM Dec22, 2017

|ICenter Freq 2.462000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 f Frequency
PNO: Fast —+— 1rig:Free Run Avg[Hold: 1010 TYPE ] i
IFGain:Low #Atten: 30 dB ETPEPPRFP
Ref Offset 7.01 dB Mkr1 2.462 90 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -1.908 dBm
JLog
Center Freq
v 2.462000000 GHz

1
Q.00 M |
StartFreq
100 /M MWM M’WL 2.447000000 GHz
0 U v Stop Freq
2.477000000 GHz
-30.0 /'f ”\kw

. CF Step
0 M" W 3.000000 MHz
Auto Man

500 ol P, W |

’“"'W"\[M W

00 Freq Offset
0 Hz
700
Center 246200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
Maximum Peak power spectral density 11G_ 2412 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 11:21:52 AM Dec 22, 2017
ICenter Freq 2.412000000 GHz | Avg Type: Log-Pur macE[la456|  Freduency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 THPE|M ekttt
[FGainlow  ®Atten:30 dB ner|P P FFP
Auto Tune
Ref Offset 701 dB Mkr1 2.410 14 GHz
10dBidiv  Ref 20.00 dBm 9.111 dBm
JLog
Center Freq
o8 2.412000000 GHz
0.00
’1 StartFreq
-0 /LWMWWW%MQ\ WNWWWW 2.397000000 GHz
=0 Stop Freq
2.427000000 GHz
-30.0 f "

\L CF Step

-40.0
Mﬂ ‘i\n 3.000000 MHz
Auto Man
500 1 _kn | by

Nk kLT
a0 Freq Offset
0 Hz
=700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VYBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG I status




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Maximum Peak power spectral density 11G 2437 _Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:24:40 4N Dec22, 2017

|Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRAcE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE | M ekt
IFGain:Low #Atten: 30 dB erfP FPPPEP
Ref Offset 7.01 dB Mkr1 2.430 13 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -9.827 dBm
fLog
Center Freq
100 2.437000000 GHz
0.00
1 StartFreq
100 w M’LW MW ‘\{MNH]‘WMM 2.422000000 GHz
o Stop Freq
2.452000000 GHz
300 tH |

00 \l CF Step
3.000000 MHz
))‘ \L Auto Man

0.0 ‘

i Tl

00 Freq Offset
0 Hz
700
Center 243700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
Maximum Peak power spectral density 11G_ 2462 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 11:27:16AM Dec 22, 2017
ICenter Freq 2.462000000 GHz | Avg Type: Log-Pur maE[la456|  Freduency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 THPE|M ekttt
[FGainlow  ®Atten:30 dB ner|P P FFP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.460 11 GHz
10dBidiv  Ref 20.00 dBm -9.433 dBm
JLog
Center Freq
o8 2.462000000 GHz
0.00
1 StartFreq
400 WWWV'\ ’ M 2.447000000 GHz
=0 Stop Freq
2.477000000 GHz
300 ! Iy

\\( CF Step

-40.0
3.000000 MHz
Auto Man
0.0

T s e nd

00 Freq Offset
0Hz
700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG I status




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Maximum Peak power spectral density 11N20SISO_2412 Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:20:40 AM Dec 22, 2017

ICenter Freq 2.412000000 GHz | Avg Type: Log-Pwr macE[1g45g |  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| ] ek
IFGainow  #Atten:30 dB per|P PRFF P
Auto Tune
Ref Offset 7.01 dB Mkr1 2.412 63 GHz
10dBidiv  Ref 20,00 dBm -10.576 dBm
fLog
Center Freq
00 2.412000000 GHz
0.00
] StartFreq
100 Mﬂ 2.397000000 GHz
0 Stop Freq
i 2.427000000 GHz
-30.0
/ }
400 CF Step
' 3.000000 MHz
Auto Man
-A0.0 WM
00 Wﬁ Freq Offset
0 Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
Maximum Peak power spectral density 11N20SISO_2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 11:32:37 AM Dec 22, 2017
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pwr maE[la456|  Freduency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 THPE|M ekttt
IFGainow  #Atten:30 dB oeTP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.437 63 GHz
10dBidiv  Ref 20,00 dBm -10.692 dBm
JLog
Center Freq
o8 2.437000000 GHz
0.00
1 StartFreq
100 W 2.422000000 GHz
0 Stop Freq
1 2.452000000 GHz
-30.0 0
400 1{( \’\ CF Step
' 3.000000 MHz
Auto Man
-50.0 Mﬂw
. it Freq Offset
' 0Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa I status




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Maximum Peak power spectral density 11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:35:53 AM Dec 22, 2017

ICenter Freq 2.462000000 GHz | Avg Type: Log-Pwr macE[1g45g |  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE Qﬂ‘P'P"P'P'P'
DET

IFGain:Low #Atten: 30 dB

AutoT
Ref Offset 7.01 dB Mkr1 2.462 63 GHz uto Tune

10 dBidiv  Ref 20.00 dBm -11.257 dBm

fLog

Center Freq

100 2.462000000 GHz
Q.00

, StartFreq

100 ‘ 2.447000000 GHz

0 StopFreq

2.477000000 GHz
-30.0

400 )r Vh\ CF Step
r(/ \ 3.000000 MHz
500 —

Auto Man
. WMWW WWW Freq Offset

0Hz
700
Center 246200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG [y status




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict

Mode Channel Power[dBm] [dBm] [dBm]

11B 2412 Antl 4.127 -49.343 -15.87 PASS

11B 2462 Antl 3.452 -50.464 -16.55 PASS

11G 2412 Antl -23.359 -51.408 -43.36 PASS

11G 2462 Antl -6.741 -49.199 -26.74 PASS
11IN20SISO| 2412 Antl -8.005 -50.829 -28.01 PASS
1IN20SISO| 2462 Antl -8.673 -50.249 -28.67 PASS
11IN40SISO| 2422 Antl -11.880 -50.015 -31.88 PASS
11IN40SISO| 2452 Antl -11.462 -50.242 -31.46 PASS




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Band-edge for RF Conducted Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 11:15:05 AM Dec 22, 2017 F
ICenter Freq 2.367500000 GHz ] #Avg Type: RMS 2345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 THPE |14 Wb
IFGain:Low  #Atten: 30 dB perfP FPPF R
Auto Tune
Mkrd 2.384 951 GHz
Ref Offset 7.01 dB
10dBidiv__Ref 20.00 dBm -49.343 dBm
og
100 ! Center Freq
0o ; U'W-- 2.367500000 GHz
-10.0 JF L} —
i I TEETCN |
-20.0 P i
I’ \ StartFreq
=00 \“ 2310000000 GHz
-40.0 — - 0 |
A0.0 . il —
w00 TRTRPLY) WSS WY WP PO yeT e R ry ey, (T Stop Freq
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11500000 MHz
MKR MODE TRC| SCL A Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A m Man
1 IR 2411502 GHz 4127 dBm I
Al N | || 2.400 000 GHz -48.314 dBm I
fl N[ [f]  2390000GHz[  51.683 dBm| ] Freq Offset
I N[ [f] 2.384 951 GHz 49,343 dBm I 0Hz
5 ] I
6 ] I
7 I I
8 I I
9 ] I
10 ] I
1 I [ ]
S *
MSG %STATUE

Band-edge for RF Conducted Emissions_11B_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:19:28 AM Dec 22, 2017
Icenter Freq 2.475000000 GHz | #Avg Type: RMS w5456 |  Freduency
PHO: Fast ~#~ 1rig:Free Run Avg|Hold:>10/10 THPE |14 ity
IFGain:Low RAtten: 30 dB oerfP PPPPP
o Offeet 701 dB MKkra 2.486 987 50 GHz|| ~ AutoTune
10 d8idiv__Ref 20.00 dBm -50.464 dBm
og
100 ,y1 Center Freq
o /M ol Vﬂmb\_n m.\ 2.475000000 GHz
10.0 A i -
\J’ Vvl\_ -16.55 dBmf p——————
200 i
/ StartFreq
a0 \\ 2450000000 GHz
400 fu ]
e MW 2 ?4 _ 8
T ey T g e Stop Freq
2500000000 GHz
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTION WALUE & M Man
1 I 2.461 500 00 GHz 3482¢Bm| | ]
)l N[ [ f|  248350000GHz| 54022dBm| [ [ ]
3 I 2.500 000 00 GHz 52838dBm| | 1 0000 Freq Offset
N TF] 248698760GHz|  50484dBm| | 0 Hz
6 ]
g ]
7 ]
8 ]
9 ]
10 ]
11 Lt [ [ |
< >
Msa I status




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

Band-edge for RF Conducted Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC ALIGN AUTO 10:17:13 AM Dec 28, 2017

ICenter Freq 2.367500000 GHz #Avg Type: RMS mecET23456|  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| I bbbt
IFGain:Low  #Atten: 30 dB perfP PP PP
o Offeet 701 dB Mkrd 2.378 138 GHZ Auto Tune
10 dBlaiv Ref 20.00 dBm -51.408 dBm
og
100 Center Freq
0.00 2.367500000 GHz
-10.0 1
w0 WA — StartFre
-30.0 r’ q
: J j \ 2.310000000 GHz
-40.0 4 i e
A0.0 . { ‘sm —¢ ; \W
s TSP MY TR SVPIRY YRUTSUPOSPR Y TSP RSN (¥ SRR { P 1! AU Stop Freq
' 2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC) SCL! = Y FUNCTION FUNCTION WIDTH FUMCTION WALUE A M Man
@l N[ [f] 2410391 GHz|  .23.359 dBm| ]
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Agilent Spectrum Analyzer - Swept SA

Band-edge for RF Conducted Emissions_11N20SISO_2412 Antl

I status
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Band-edge for RF Conducted Emissions_11N20SISO_2462_Antl
Agilent Spectrum Analyzer - Swept SA
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Icenter Freq 2.475000000 GHz | #Avg Type: RMS TRACE[T2345 b requency
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6.RF Conducted Spurious Emissions

Max.

o |l o [ S e | et oetgom (S | G | v
11B 2412 Antl 30 26000 100 300 4.08 -44.425 (<-15.92| PASS
11B 2437 Antl 30 26000 100 300 3.538 -43.886 16:62 PASS
11B 2462 Antl 30 26000 100 300 3.391 -44.497 16.<6-09 PASS
11G 2412 Antl 30 26000 100 300 -6.613 | -43.823 26.<€;13 PASS
11G 2437 Antl 30 26000 100 300 -7.221 | -43.652 27.<2_21 PASS
11G 2462 Antl 30 26000 100 300 -6.819 | -44.476 26.<8-19 PASS
11N20SISO| 2412 Antl 30 26000 100 300 -7.648 | -43.862 27.<6-48 PASS
11N20SISO| 2437 Antl 30 26000 100 300 -8.394 | -43.807 28.<3-94 PASS
11N20SISO| 2462 Antl 30 26000 100 300 -8.752 | -44.736 < PASS
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RF Conducted Spurious Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:15:16 AM Dec 22, 2017
ICenter Freq 2.412000000 GHz | #Avg Type: RMS meck[iz345¢|  requency
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MSG g /satus
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:15:27 AM Dec 22, 2017 F
Icenter Freq 13.015000000 GHz | #Avg Type: RMS TACE[12345 6 requency
PNO: Fast —»— Trig: Free Run Avg|Hold: 110 THPE| I Yo
IFGain:Low  #Atten: 30 dB DETIF PP PP E
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Ref Offset 7.01 dB Mkr2 25.724 GHz
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MSG %STATUS

RF Conducted Spurious Emissions_11B 2437_Antl
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Agilent Spectrum Analyzer - Swept SA
|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 11:17:32 AM Dec 22, 2017

[Center Freq 2.437000000 GHz | #lAvg Type: RMS macE[l2345¢6|  reduency
PNO: Fast —»— T1tig: Free Run Avg|Held: 10/10 TYPE| M Wbt
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MSG

% STATUS

Agilent Spectrum Analyzer - Swept SA
|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 11:17:43 M Dec 22, 2017

[center Freq 13.015000000 GHz | #Avg Type: RMS macE[l2345¢6|  reduency
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RF Conducted Spurious Emissions_11B 2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:12:30 AM Dec 22, 2017
Icenter Freq 2.462000000 GHz \ #Bvg Type: RMS macE[12345¢5 | | redquency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
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MSG %STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 11:19:50 AM Dec 22, 2017
Icenter Freq 13.015000000 GHz \ #Avg Type: RMS macE[i29456|  Freduency
PHO: Fast —»~ 1tig: Free Run Avg|Hold: 110 THPE |IM Wbttt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.614 GHz
10 dBidiv  Ref 20.00 dBm -44.497 dBm
fLog
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00 ] 13.015000000 GHz
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% STATUS
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RF Conducted Spurious Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:22:15AM Dec 22, 2017 F
Icenter Freq 2.412000000 GHz | #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Ofeet 701 dB MKr1 2.416 165 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -6.613 dBm
Log
Center Freq
0o 2.412000000 GHz
0.oo 1
, startFreq
0o A el e ) a8 8 L 2.392000000 GHz
=0 JJ' Stop Freq
, N -26.61 dEm
. f Wl | 2.432000000 GHz
A0 CF Step
! 4.000000 MHz
Auto Man
-A0.0
a0 Freq Offset
0Hz
=700
Center 241200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF 506 AC SEMNSE:PULSE ALIGH AUTO 11:22:26 AM Dec 22, 2017 F
Icenter Freq 13.015000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig: Free Run Avg|Hold: 110 THPE |IM Wbttt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.565 GHz
10 dBiciv  Ref 20.00 dBm -43.823 dBm
fLog
Center Freq
0.0 13.015000000 GHz
[on
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0o 30.000000 MHz
it Stop Freq
25148 | 26,000000000 GHz
-30.0
CF Step
2.597000000 GHz|
Auto Man
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0Hz
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Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

% STATUS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

RF Conducted Spurious Emissions_11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA

| RL RF SO% AL SEMSEPULSE ALIGN AUTD 11:25:004M Dec 22, 2017

Icenter Freq 2.437000000 GHz | #Bvg Type: RMS macE[1o345¢5 | T reduency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Ofeet 701 dB MKr1 2.434 250 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -7.221 dBm
Log
Center Freq
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0.oo
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Auto Man
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Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUE
Agilent Spectrum Analyzer - Swept SA
il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 11:25:11 AM Dec 22, 2017 F
Icenter Freq 13.015000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig: Free Run Avg|Hold: 110 THPE |IM Wbttt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.688 GHz
10 dBidiv  Ref 20.00 dBm -43.652 dBm
fLog
Center Freq
o 13.015000000 GHz
[on
1 StartFreq
100 30.000000 MHz
it Stop Freq
-7 224504 | 96,000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0 b
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

% STATUS

MSG
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RF Conducted Spurious Emissions_11G 2462 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:27:30AM Dec 22, 2017 F
Icenter Freq 2.462000000 GHz | #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
ot Ofeet 701 dB MKr1 2.459 270 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -6.819 dBm
Log
Center Freq
0o 2.462000000 GHz
0.oo 1
x StartFreq
100 - W’&wﬁﬂmmmm\ 2442000000 GHz
=0 l, \ Stop Freq
] i 8B} 5 482000000 GHz
-30.0
400 ﬂ{ 1}\ CF Step
N’“ 4.000000 MHz
Auto Man
500 WWMW Wﬁ@w
a0 Freq Offset
0Hz
=700
Center 246200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUE
Agilent Spectrum Analyzer - Swept SA
i RL RF 506 AC SEMSEPULSE ALIGH AUTO 11:27:50 AM Dec 22, 2017 F
Icenter Freq 13.015000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig: Free Run Avg|Hold: 110 THPE |IM Wbttt
IFGain:low  #Atten: 30 dB pETfF PP PP R
Auto Tune
Ref Offset 7.01 dB Mkr2 24.533 GHz
10 dBiciv  Ref 20.00 dBm -44.476 dBm
fLog
Center Freq
0.0 13.015000000 GHz
[on
1 StartFreq
0o 30.000000 MHz
it Stop Freq
-5 5] | 26,000000000 GHz
-30.0
-40.0 2| CF Step
’ 2.597000000 GHz|
Auto Man
-A0.0 |
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUE
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RF Conducted Spurious Emissions_11N20SISO_ 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:30:12 AM Dec 22, 2017 F
Icenter Freq 2.412000000 GHz | #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Ofeet 701 dB MKr1 2.409 135 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -7.648 dBm
Log
Center Freq
o 2.412000000 GHz
0.oo
’1 StartFreq
400 r‘* I w“..m%\ ;‘w ey _.“\ 2.392000000 GHz
=0 j ‘lh Stop Freq
2issef | 2 432000000 GHz
300 I ]
400 / \ CF Step
4000000 MHz
Auto Man
-A0.0
w0 Freq Offset
0Hz
=700
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUS
Agilent Spectrum Analyzer - Swept SA
il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 11:30:23 AM Dec 22, 2017 F
Icenter Freq 13.015000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig: Free Run Avg|Hold: 110 THPE |IM Wbttt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.669 GHz
10 dBidiv  Ref 20.00 dBm -43.862 dBm
fLog
Center Freq
o 13.015000000 GHz
[on
1 StartFreq
100 30.000000 MHz
it Stop Freq
-27.55dmf | 26,000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0 1
w0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUS
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RF Conducted Spurious Emissions_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

| RL RF SO% AL SEMSEPULSE ALIGN AUTD 11:32:484M Dec 22, 2017

Icenter Freq 2.437000000 GHz \ #Bvg Type: RMS mAcE[12345¢5 | T redquency
PNO: Fast —»— T1tig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Ofeet 701 dB MKr1 2.431 630 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -8.394 dBm
Log
Center Freq
o 2.437000000 GHz
0.oo
’1 StartFreq
400 P TR T - L 2.417000000 GHz
! rw iy vafTrﬂWmv-u i \N\
=0 /J \ Stop Freq
-26.39 dEm 2.457000000 GHz|
300 i 4
400 J/ ‘1 CF Step
4,000000 MHz
/ \ Auto Man
-50.0 { { o )
Puado™ ' feediviine]
o0 Freq Offset
0Hz
=700
Center 2.43700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 11:32:59 AM Dec 22, 2017 F
Icenter Freq 13.015000000 GHz \ #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig: Free Run Avg|Hold: 110 THPE |IM Wbttt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.065 GHz
10 dBidiv  Ref 20.00 dBm -43.807 dBm
fLog
Center Freq
100 13.015000000 GHz
[on
1 StartFreq
100 30.000000 MHz
it Stop Freq
2839 aemf| | 26.000000000 GHz
-30.0
400 2 ] CF Step
' 2597000000 GHz
Auto Man
-A0.0 + !
o0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

% STATUS

MSG
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RF Conducted Spurious Emissions_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

ALIGN AUTD

11:36:17 M Dec 22, 2017

ICenter Freq 2.462000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1tig: Free Run Avg|Held: 10/10 TYPE| M Wbt
IFGain:Low #Atten:; 30 dB perfP PPPPP
Ref Offset 7.01 dB Mkr1 2.459 135 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -8.752 dBm
Log
Center Freq
100 2.462000000 GHz
0.0o
’1 startFreq
400 , v ) L 2.442000000 GHz
{WWWWMWM ;W'Wwwmwww
e )J l\ Stop Freq
s7s5uemf| 2.482000000 GHz
-30.0 I il
-400 JJ‘ \l CF Step
4.000000 MHz
Auto Man
-50.0 4 M 4
Hleylon s irpis WMWW‘MWW
00 Freq Offset
' 0 Hz
-70.0
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

% STATUS

MSG

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G AC ALIGH AUTO 11:36:28 AM Dec 22, 2017 F
ICenter Freq 13.015000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PHO: Fast —»~ 1tig: Free Run Avg|Held: 110 TYPE |I¥] Yokt
IFGain:Low #Atten: 30 dB pETF PRPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.640 GHz
10 dBidiv  Ref 20.00 dBm -44.736 dBm
fLog
Center Freq
100 13.015000000 GHz
[on
1 StartFreq
400 30.000000 MHz
0 Stop Freq
28.75 demf| | 26.000000000 GHz
-30.0
-40.0 CF Step
2597000000 GHz
Auto Man
-A0.0 I
-60.0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

% STATUS

MSG
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7.Restrict-band band-edge measurements

vode | Chamel | ANt | Frea. |[DoloE\an?]r el %g)cligg [dBuEV/m] DB [dBLliJT/i/tm] Vel
118 2412 | Antl |2310.0] -45.03 | 2 0 | 5223 | PEAK | 74 |PAss
118 2412 | Antt |2310.0] -55.02 | 2 0 | 4224 | Av 54 | PASS
118 2412 | Antl |2390.0| -4335 | 2 0 | 5391 | PEAK | 74 |PAss
118 2412 | Antt |2390.0] -5224 | 2 0 | 4501 | Av 54 | PASS
118 2462 | Antl | 24835 -4341 | 2 0 | 5384 | PEAK | 74 |PASS
118 2462 | Antl |24835| -53.44 | 2 0 | 4381 | AV 54 | PASS
118 2462 | Antl |2500.0| -4378 | 2 0 | 5348 | PEAK | 74 |PASS
118 2462 | Antl |2500.0| -54.08 | 2 0 | 4318 | AV 54 | PASS
11G 2412 Antl | 2310.0 | -44.73 2 0 52.52 PEAK 74 PASS
11G 2412 | Antt | 23100 -5522 | 2 0 | 4204 | Av 54 | PASS
11G 2412 | Antl |2390.0| -31.39 | 2 0 | 6586 | PEAK | 74 |PASS
11G 2412 | Antt |2390.0] -5400 | 2 0 | 4326 | Av 54 | PASS
11G 2462 | Antl | 24835 -4128 | 2 0 | 5598 | PEAK | 74 |PASS
11G 2462 Antl | 2483.5| -52.71 2 0 44.55 AV 54 PASS
11G 2462 | Antl |2500.0| -42.16 | 2 0 | 5510 | PEAK | 74 |PASS
11G 2462 | Antl |2500.0| -53.60 | 2 0 | 4366 | AV 54 | PASS
11N20SISO 2412 Antl | 2310.0| -45.52 2 0 51.74 PEAK 74 PASS
11N20SISO| 2412 | Antl | 23100| -55.07 | 2 0 | 4219 | Av 54 | PASS
11N20SISO 2412 Antl | 2390.0 | -42.76 2 0 54.50 PEAK 74 PASS
11N20SISO| 2412 | Antl | 23900| 5323 | 2 0 | 4402 | Av 54 | PASS
11N20SISO| 2462 | Antl | 24835| -4253 | 2 0 | 5473 | PEAK | 74 |PASS
11N20SISO 2462 Antl | 2483.5| -53.49 2 0 43.77 AV 54 PASS
11N20SISO| 2462 | Antl | 25000 -4383 | 2 0 | 5343 | PEAK | 74 |PASS
11N20SISO| 2462 | Antl |2500.0| -53.90 | 2 0 | 4335 | AV 54 | PASS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

Restrict-band band-edge measurements _11B 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF 08 AC SENSE:PULSE ALIGH AUTO 11,1544 AM Dec 22, 2017
|Center Freq 2.367500000 GHz | Avg Type: Log-Pwr TRACE[112345 6 Frequency

PNO: Fast —»— 1rig: Free Run Avg|Held: 10110 TUPE| M ettt

IFGain:Low #Atten: 30 dB DET P FPPFPPP
Rof Offset 7.01 dB MKr3 2.390 000 GHz Auto Tune

10 dBidiv  Ref 20.00 dBm -43.351 dBm

Log 7

100 CenterFreq
o /W I\ 2.367500000 GHz

-10.0 / \
-20.0

-30.0

StartFreq

2 3 N ]| 2310000000 GHz
Ay eV TR PP AP ¥
Stop Freq
2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE ~— ~ m Man
III-II——_
| N[ |fF[ 2310000GHz[ 45032dBm| [ [ |
l]——_ Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 11:15:58 AM Dec 22, 2017
ICenter Freq 2.367500000 GHz Avg Type: Log-Pur macE[l23as5e |  Freauency
PNO: Fast —»— Trig:Free Run Avg|Hold: 110 TPE M Wiro'rt'ohfiis-
IFGain:Low  ®Atten: 30 dB peT|F FPPFF
e Omeet 701 B MKr3 2.390 000 GHz|| ~ AutoTune
10 gBIdiv Ref 20.00 dBm -52.244 dBm
1
104 CenterFreq
0m J/T \\,\ 2.367500000 GHz
-10.0
-200 / \
/ \ StartFreq
A0 \,\ 2310000000 GHz
-40.0 3 /J V
-50.0 2 _/n,
. Stop Freq
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTION WALUE & m Man
1 III--_——
2 I | 2310000GHz|  B5015dBm| | [ ]
| 2390000GHz|  62244dBm| | [ ] Freq Offset
1 A A 0 Hz




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

Restrict-band band-edge measurements_11B 2462 _Antl PEAK

Agilent Spectrum Analyzer - Swept SA

RF S0Q AC ALIGN AUTO 11:20:07 AM Dec 22, 2017

[Center Freq 2.475000000 GHz Avg Type: Log-Pur macE[lz45g |  Freauency
PNO: Fast —— Ttig:Free Run Avg[Held: 10110 TPE |11 ko
IFGainiLow  iAtten: 30 dB cerP PPPPP
e Ofect701 B MKr3 2.500 000 00 GHz|[ Ao Ture
10 dBigiv__Ref 20.00 dBm -43.775 dBm
og 1
100 - CenterFreq
0.00 /// \\ 2.475000000 GHz
-10.0
0 / \ StartFreq
-30.0
S 2 3]| 2450000000 GHz
400 ""/' %% __mf_iw T Y TR P PP
500
00 Stop Freq
2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE A m Man
III--——_
| 243350000GHz|  43414dBm| | | |
| 250000000GHz|  43776dBm| | | Freq Offset
- o 0Hz

[y stamus

Restrict-band band-edge measurements_11B 2462 _Antl AV

i RL RF s0%  AC SENSE:PULSE ALIGH AUTO 11:20:21 AM Dec 22, 2017 F
|Center Freq 2.475000000 GHz Avg Type: Log-Pur RACE[1 23456 requency
PNO: Fast —— 1rg:Free Run Avg|Hold: 2110 TYPE IV
IFGain:Low  #Atten: 30 dB verlP P PP PP
Auto Tune
Ref OFfset 701 dB Mkr3 2.500 000 00 GHz
10 dBiay Ref 20.00 dBm -54.078 dBm
1
100 Center Freq
0m ,\/ AV — \/\ 2.475000000 GHz
-10.0
-200 \
/ StartFreq
08 J \J\ 2.450000000 GHz
-400
B0.0 / \/_ 2 S
B .
o I Stop Freq
2500000000 GHz
00
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts) 5.000000 MHz
MKR| MODE TRC SCL FUNCTIOM FUNCTIOM WIDTH FUMCTIOM WaLUE A M Man
N[ 2461 23125 GHz 4631 éBm [ [ ]
2 I 2,483 500 00 GHz 53443Bm[ [ ]
| 250000000GHz| 54078¢Bm| [ | ] Freq Offset
I
g I 0 Hz
6
7
8
9
10
1 I R R R R
4
MSG %STI\TUS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

Restrict-band band-edge measurements_11G 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

RF S0Q AC ALIGN AUTO 10:19:45 AM Dec 28, 2017

[Center Freq 2.367500000 GHz Avg Type: Log-Pur macE[lz45g |  Freauency
PNO: Fast —— Ttig:Free Run Avg[Held: 10110 TPE |11 ko
IFGain:Low  #Atten: 30 dB oer|F FPFFF
e Ofect701 B Mkr3 2.390 000 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm -31.394 dBm
og
10.0 CenterFreq
0.00 3 2367500000 GHz
-10.0
0 StartFreq
0 2310000000 GHz
-40.0 ;
-50.0
00 Stop Freq
2.425000000 GHz
0.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11500000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE A m Man
III--——_
| 2310000GHz|  44734dBm| | | ]
| 2390000GHz|  313%4dBm| | [ ] Freq Offset
I 0Hz

[y stamus

Restrict-band band-edge measurements_11G 2412 Antl_ AV

i RL RF 500 AC SENSE:PULSE ALIGH AUTO 10:19:58 AM Dec 28, 2017 F
|Center Freq 2.367500000 GHz Avg Type: Log-Pwr RACE[1 23456 requency
PNO: Fast —— 1rg:Free Run Avg|Hold: 1110 TYPE IV
IFGain:Low  #Atten: 30 dB verlP P PP PP
Auto Tune
Ref OFfset 701 dB Mkr3 2.390 000 GHz
10 gBtaiv_Ref 20.00 dBm -54.001 dBm
100 Center Freq
0.m 2.367500000 GHz
-10.0
31
o F— StartFreq
08 — 2310000000 GH
( | ?
-400 3 } \
2 ’
-E0.0
TN Attt ™ Stop Freq
2.425000000 GHz
00
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MKR| MODE TRC SCL FUNCTIOM FUNCTIOM WIDTH FUMCTIOM WaLUE A m Man
N[ 2, 414 549 GHz 22, 360 &em [ [ ]
2 I 2310000 GHz 862200Bm|[ [ T ]
| 2390000GHz| &54001dBm| | | ] Freq Offset
I
g ] 0 Hz
6
7
8
9
10
1 I R R R R
4
MSG %STI\TUS




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Restrict-band band-edge measurements _11G 2462 _Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SENSE:PULSE] ALIGN AUTO 11:28:07 AM Dec 22, 2017

[Center Freq 2.475000000 GHz Avg Type: Log-Pur macE[lz45g |  Freauency
PNO: Fast —— Ttig:Free Run Avg[Held: 10110 TPE |11 ko
IFGainiLow  iAtten: 30 dB cerP PPPPP
e Ofect701 B MKr3 2.500 000 00 GHz|[ Ao Ture
10 dBigiv__Ref 20.00 dBm -42.159 dBm
og
10.0 1 CenterFreq
0.0 f'lf e - 2.475000000 GHz
-10.0
! ‘l\ StartFreq
0 LS L Wy >z 3]| 2.450000000 GHz
0.0 w' " ST TR W TS ..m.-mr..&
500
00 Stop Freq
2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE A m Man
III--——_
| 249380000GHz|  4281eBm| [ | |
| 250000000GHz|  42159dBm[ | [ | Freq Offset
- 0Hz

MSG [y stamus

Restrict-band band-edge measurements_11G_2462_Antl_AV

i RL RF s0%  AC SENSE:PULSE ALTGM AUTO 11:258:21 AM Dec 22, 2017
|Center Freq 2.475000000 GHz Avg Typs: Log-Pur macE[l 2345 | Freauency
PNO: Fast —— 1rg:Free Run Avg|Hold: 2110 TYPE IV
IFGain:Low  #Atten: 30 dB verlP P PP PP
e OMeet701 B MKr3 2.500 000 00 GHz][ ~ AuoTune
10 gBtaiv_Ref 20.00 dBm -53.599 dBm
100 Center Freq
0m . /1 2.475000000 GHz
-10.0 / \ ]
o / \ StartFreq
08 / \ 2.450000000 GHz
-400 / 2 3
500 4 4
0 Stop Freq
2500000000 GHz
00
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts) 5.000000 MHz
MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTIOM WALUE A M Man
N[ ___
bl N | | 248360000GHz| 62709¢dBm|[ [ [ ]
| 250000000GHz|  £359%9dBm| | | ] Freq Offset
g I R 0 Hz
6
7
8
9
10
11 ]
4
MSG %STI\TUS




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Restrict-band band-edge measurements_11N20SISO_2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SENSE:PULSE] ALIGN AUTO 11:30:40 AM Dec 22, 2017

[Center Freq 2.367500000 GHz Avg Type: Log-Pur macE[lz45g |  Freauency
PNO: Fast —— Ttig:Free Run Avg[Held: 10110 TPE |11 ko
IFGainiLow  iAtten: 30 dB cerP PPPPP
ot oMot 701 d MKr3 2.390 000 GHZ|| ~ AutoTune
10 dBiciv__Ref 20.00 dBm -42.756 dBm
og
108 1 CenterFreq
0.00 . 2.367500000 GHz
e \ StartFreq
0 5 3 W | 2310000000 Ghz
-50.0
00 Stop Freq
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11500000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUMCTION VALUE A m Man
III--_—_
|  2310000GHz| 45519¢Bm| [ | |
| 2390000GHz[ 42756¢Bm| [ | | Freq Offset
] 0Hz

MSG [y stamus

Restrict-band band-edge measurements_11N20SISO_2412 Antl AV

i RL RF s0%  AC SENSE:PULSE ALIGH AUTO 11:30:54 AM Dec 22, 2017 F
|Center Freq 2.367500000 GHz Avg Type: Log-Pwr RACE[1 23456 requency
PNO: Fast —— 1rg:Free Run Avg|Hold: 1110 TYPE IV
IFGain:Low  #Atten: 30 dB verlP P PP PP
Auto Tune
Ref OFfset 701 dB Mkr3 2.390 000 GHz
10 dBiay Ref 20.00 dBm -53.233 dBm
100 Center Freq
0.m ; )1 2.367500000 GHz
-10.0 ]
-200 / \
\ StartFreq
08 \ 2310000000 GHz
-400 3 ) k
£00 2 9 ———
. Stop Freq
2.425000000 GHz
00
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MKR| MODE TRC SCL FUNCTIOM FUNCTIOM WIDTH FUMCTIOM WaLUE A M Man
N[ 2, 415 168 GHz 7. 930 &em [ [ ]
bl N | 2310000 GHz 56065¢dBm [ 1 ]
| 2390000GHz| £3233dBm| | | ] Freq Offset
I
g ] 0 Hz
6
7
8
9
10
1 I R R R R
4
MSG %STI\TUS




FCC Part 15.247_ Test Report FCC ID: 2A0ORN-S5

Restrict-band band-edge measurements 11N20SISO_2462_ Antl PEAK

Agilent Spectrum Analyzer - Swept SA

RF S0Q AC ALIGN AUTO 11:36:45 AM Dec 22, 2017

|Center Freq 2.475000000 GHz Avg Type: Log-Pwr maE[l2345g |  Treduency
PNO: Fast —— Ttig:Free Run Avg[Held: 10110 TPE |11 ko
IFGainiLow  iAtten: 30 dB cerP PPPPP
Mef Ofect101 dB MKr3 2.500 000 00 GHz|[ Ao Ture
10 dBiciv__Ref 20.00 dBm -43.825 dBm
og
10.0 7 1 CenterFreq
0.00 . e 2475000000 GHz
!‘ \ StartFreq
-30.0
3 2.450000000 GHz
400 Jr \‘Wwﬂ\wwmﬂm o - ‘3
500
00 Stop Freq
2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL FUNCTION FUNCTION WD TH FUMCTIOM WaLUE & M Man
III--——_
| 248350000GHz| 42528dBm|[ [ | |
| 250000000GHz| -43826dBm|[ [ | | Freq Offset
I A 0 Hz

[y stamus

Restrict-band band-edge measurements_11N20SISO_2462_Antl_ AV

i RL RF s0%  AC SENSE:PULSE ALIGH AUTO 11:36:59 AM Dec 22, 2017 F
|Center Freq 2.475000000 GHz Avg Type: Log-Pur RACE[1 23456 requency
PNO: Fast —— 1rg:Free Run Avg|Hold: 2110 TYPE IV
IFGain:Low  #Atten: 30 dB verlP P PP PP
Auto Tune
Ref OFfset 701 dB Mkr3 2.500 000 00 GHz
10 dBiay Ref 20.00 dBm -53.903 dBm
100 Center Freq
0.00 1 2.475000000 GHz
-10.0 / = \
-200
/ \ StartFreq
08 / \ 2.450000000 GHz
-400 } \ 2 3 ]
-E0.0 1 T
. Stop Freq
2500000000 GHz
00
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts) 5.000000 MHz
MKR| MODE TRC SCL FUNCTIOM FUNCTIOM WIDTH FUMCTIOM WaLUE A M Man
N[ 2, 465 168 75 GHz £ 556 &em [ [ ]
2 I 2,483 500 00 GHz 53486dBm [ 1 ]
| 250000000GHz| 53903¢Bm| [ | ] Freq Offset
I
g I 0 Hz
6
7
8
9
10
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4
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FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

8.Duty Cycle
Test Mode | Test Channel Ant Duty Cycle[%] Verdict
11B 2437 Antl 100 PASS
11G 2437 Antl 100 PASS
11N20SISO 2437 Antl 100 PASS




FCC Part 15.247 _Test Report

FCC ID: 2A0ORN-S5

Agilent Spectrum Analyzer - Swept SA

Duty Cycle_11B 2437 Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 10:13:16 AM Dec 28, 2017 F
Icenter Freq 2.437000000 GHz | Avg Type: Log-Pur RACE[T2345 6 requency
PNO: Fast —»— T1rig: Free Run TYPE| Ukt
IFGain:Low #itten: 40 dB verfP P RFFP
Auto Tune
10 dBidiv.  Ref 30.00 dBm
Log
00 Center Freq
100 2437000000 GHz
0.00
-10.0
StartFreq
200 2437000000 GHz
-30.0
-40.0
. StopFreq
2.437000000 GHz
£0.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
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9 ] ]
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" - r - [ [ [ &
< >
MSG I status
Duty Cycle_11G_2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:59:47 AM Dec 22, 2017 F
Icenter Freq 2.437000000 GHz | Avg Type: Log-Pur TRACE[T23 45 b requency
PHO: Fast ~#~ 1rig:Free Run TYPE | Witk
IFGain:Low #Atten: 40 dB vetfP PR FFP
Auto Tune
10 dBidiv  Ref 30.00 dBm
Log
00 Center Freq
2.437000000 GHz
-10.0
StartFreq
200 2437000000 GHz
-30.0
400
. StopFreq
2.437000000 GHz
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Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
|ﬂ(; MODE| TRC) 5CL = ks FUNCTION FUNCTION WIDTH FUNCTION VALUE M Man
] ]
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3 ] Freq Offset
4 ]
5 I 0 Hz
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7 ]
8 ]
9 ]
10 ]
@ [ [ [ | 5
< >
MSG I status




FCC Part 15.247 _Test Report

FCC ID

: 2AORN-S5

Duty Cycle_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 12:00:34 PMDec 22, 2017 F
Icenter Freq 2.437000000 GHz | Avg Type: Log-Pur TRECE[T2345 6 requency
PNO: Fast —»— T1rig: Free Run TYPE| Ukt
IFGain:Low #atten: 40 dB verfP PP FFP
Auto Tune
10 dBidiv Ref 30.00 dBm
Log
a0 Center Freq
100 2.437000000 GHz
0.00 MWMW \
-10.0
StartFreq
200 2437000000 GHz
-30.0
-40.0
a0 Stop Freq
2.437000000 GHz
£0.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (3001 pts) 8.000000 MHz
| MKR MODE TRC| SCL A Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A m Man
] ]
2 ] ]
3 ] ] Freq Offset
4 ] ]
5 ] ] 0Hz
8 ] ]
7 ] ]
8 ] ]
9 ] ]
10 ] ]
@ [ [ [ | N
< >
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